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Appendix B: Test results
1. Occupied N dB Bandwidth
1.1 Test Data
U-NII-1 Occupied N dB Bandwidth
Test Frequency Occupied
Mode (MHz) Ant Bandwidth (MHz) Result
802.11a 5180 Ant0 20.88 Pass
802.11a 5200 Ant0 20.77 Pass
802.11a 5240 Ant0 21.08 Pass
802.11n (HT20) 5180 AntO 21.15 Pass
802.11n (HT20) 5200 AntO 21.40 Pass
802.11n (HT20) 5240 AntO 21.29 Pass
802.11n (HT40) 5190 AntO 42.62 Pass
802.11n (HT40) 5230 AntO 43.35 Pass
802.11ac (VHT80) 5210 Ant0 81.12 Pass

1.2 Test Plots

TTRFFCC_WiFi_V1 © 2017 Intertek




intertek

Total Quality. Assured.

Test report no. 191201847SHA-002
Page 2 of 15

KEYSIGHT nput R Input Z:50 0
Coupling DG Cotections. O
RL o> bno Frea Ref:Int (S)

Occupled Bandwidth
16.695 MHz

Transmit Freq Error
xdB Bandwidth

Rl HER

T, +
KEYSIGHT input RF Input Z 50 0

Coupling DG Coneciions. O
S Freq Ref. Int (S)
NFE Adapive

Atten 4095
reamp. Off

HIF Gain: Low

Ref Lvl Offset 1.00 d8
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Total Power

U-NII-1,802.11a,5180MHz,Ant0

Confor Freq 5180000000 GHz
AvgiHold. 100/100
Radbo Std None

Span 40 MHz|
Sweep 1.00 ms (1001 pts)|

17.208m

o of OBW Power 99.0¢
xd8 -26.00 9B

Atten 40 dB Trig: Froo Rua
Preamp, Of Gale.

HIF Gain: Low

Ref Lvl Offset 1.00 d8

Ref Value 30.00 dBm

Occupled Bandwidth
16.720 MHz

Transmit Freq Efror
X dB Bandwidih

lov 25, 2024
q ri - ‘, ’\:\){)B‘U‘PM

KEYSIGHT input R IpulZ 500
Coupling DG Corrections. OF

RL o o Freq Ref: Int (S)

NFE_ Adaptve

1 Graph

Scale/Div 10.0 dB

Occupled Bandwidth
17.761 MHz

Transmit Freq Error

o lll?

KEYSIGHT fnput RF
AL ey Couping OC

Freq Ref: It (S)
NFE Adaptve

#Video BW 680.00 kHz

Total Power

Contor Freq 5240000000 GHz
AvgiHold 1001100
Rado Std None

% of OBW Power
xd8

Atten 40dB Trig: Fioo Rua
Preamp. O Gale OF
HIF Gain: Low

Ref Lvl Offset 1.00 48
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Total Power

Atten 40dB Trig: Froe Run
Preamp. O Gl

to
HIF Gain: Low

Ref Lvl Offset 1.00 d8

Ref Value 30.00 dBm

s
VA ttert

Center 519000 GHz
#Res BW 430.00 kHz

2 Metrics

Occupled Bandwidth
36.431 MHzZ

Transmit Freq Error -17.164 k

#Video BW 1.3000 MHz

Total Power

X dB Bandwidth 42,62 MHz

Nov 25, 2024
DA ?

4 Hz % of OBW Power
X dB Bandwidth 21.40 MHz xd8

Hz 9% of OBW Power
xd8

Confor Freq 5200000000 GHz
AvgiHoid 100100
Radio Std None

Span 40 MHz|
0 ms (1001 pts|

17.4 d8m

-26.00 9B

Contor Freq 5190000000 GHz
AvgiHoid 100/100
Radio Std None

-26.00 9B

U-NII-1,802.11a,5200MHz,Ant0

Frequency

KEYSIGHT Input RF inpulZ 500 Atien 40dB Trig Fioe Run  Confer Freq 5200000000 GHz

e

Occupled Bandwidth
16.649 MHz

Transmit Freq Efror
X dB Banawidih

-32374 kHz
20.77 MHz

Coupling D Corrections: O Preamp. O Gato. OFf AvglHoid 100/100
Asgn Off Freq Ref. Int(S) #F Gain: Low  Radio Std None
NFE Adapive

Ref Lyl Offset 1.00 48
Ref Value 30.00 dBm

#Video BW 680.00 kHz MHz|

Span 40
Sweep 1.00 ms (1001 pts)|

Total Power
9% of OBW Power
xd8

25,2024

Dl ? S

+

KEYSIGHT Input RF IpuiZ 500 Atlen 4046 Tiig Fioe Run  Confor Froq 5180000000 GHz
Coupling DG Comrections. O Preamp. Of lo O
n Of Freq Ref: Int(S) #F Gain Low  Radio Std Nane

RL o

Graph

Scale/Div 10.0 dB

Occupled Bandwidth
17.775 MHz

Transmit Freq Error
X dB Banawidih

AvgiHoid: 100100 i I Settings

5.180000000 GHz

Ref Lyl Offset 1.00 d8
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Total Power

6.176 kHz 9% of OBW Power
21.15 MHz xd8

Nov 25, 2024
D Ml ? s

KEYSIGHT IpuZ 500 Atlen 4048 Tiig. Froo Run  Confor Froq. 5240000000 GHz

-

1 Graph
Scale/Div 10.0 4B

Occupled Bandwidth

17.714 MHz
Transmit Freq Error
X dB Bandwidth

Corrections. Ol Preamp, Off Galo. Off AvglHold
Freq Ref: Int(S) #F Gain:Low  Radio Std None
E Adaptve

Ref Lyl Offset 1.00 d8
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Total Power 17.1 dBm
9% of OBW Power
xd8

Nov 25, 2024
=) [ ] [2?]

KEYSIGHT input RF nput
RL  opa Colng DC Corre

Freq Ref. It (S)
NFE Adapive

1 Graph

Scale/Div 10.0 4B

RS R

Occupled Bandwidth
36.439 MHz

Transmit Freq Error
X dB Banawidth

recions. Ol Preamy, Of

500 Atten 4006 Trig Fioo Run  Confer Freq 5230000000 GHz
Galo. O AvglHoid 100/100
#F Gain:Low  Radio Std None

Ref Ll Offset 1.00 dB
Ref Value 30.00 d8m

#Video BW 1.3000 MHz

Total Power
11,940 kHz 9% of OBW Power

43.35 MHz

Nov 25, 2024
Sl ? T

TTRFFCC_WiFi_V1 © 2017 Intertek




mtertek Test report no. 191201847SHA-002

Total Quality. Assured. Page 3 of 15

U-NI1-1,802.11ac(VHT80),5210MHz
,Ant0

Frequency v
Atten 40dB Tiig: Fioe Run
Preamp. Of on
Freq Ref: It (S) "
NFE Adaptve

Ref Lvl Offset 1.00 d8
Ref Value 30.00 dBm

Center 5.21000 GHz #Video BW 2.7000 MHz Span 160 MHz
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts)

Occupied Bandwidth

Total Power
Transmit Freq Eror % of OBW Power
X B B: h xd8

‘M ?

TTRFFCC_WiFi_V1 © 2017 Intertek



mtertek Test report no. 191201847SHA-002

Total Quality. Assured. Page 4 of 15

2. 99% Occupied Bandwidth

2.1 Test Data

U-NII-1 99% Occupied Bandwidth

e e D e
802.11a 5180 AntO 16.721 Pass
802.11a 5200 Ant0 16.673 Pass
802.11a 5240 Ant0 16.713 Pass

802.11n (HT20) 5180 AntO 17.767 Pass
802.11n (HT20) 5200 AntO 17.794 Pass
802.11n (HT20) 5240 AntO 17.758 Pass
802.11n (HT40) 5190 AntO 36.432 Pass
802.11n (HT40) 5230 Ant0 36.384 Pass
802.11ac (VHT80) 5210 AntO 75.107 Pass

2.2 Test Plots
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3. Duty Cycle

3.1 Test Data

U-NII-1 Duty Cycle

Mode Test (Fl\rlle:Zu)ency Ant Duty Cycle (%) Duty C{;::) Factor
802.11a 5180 Ant0 97.37 0.12
802.11a 5200 AntO 91.48 0.39
802.11a 5240 Ant0 93.15 0.31

802.11n (HT20) 5180 AntO 88.02 0.55
802.11n (HT20) 5200 Ant0 96.46 0.16
802.11n (HT20) 5240 Ant0 93.84 0.28
802.11n (HT40) 5190 AntO 85.20 0.70
802.11n (HT40) 5230 Ant0 86.30 0.64
802.11ac (VHT80) 5210 AntO 54.78 2.61

3.2 Test Plots
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4. AVGSA Output Power

4.1 Test Data

U-NII-1 AVGSA Output Power

Test
Duty Cycle | Max Power Limit
M F A EIRP (dB Resul
ode requency nt Factor (dB) (dBm) (dBm) (dBm) esult
(MHz)
802.11a 5180 Ant0 0.12 15.15 30 19.15 Pass
802.11a 5200 Ant0 0.39 15.60 30 19.60 Pass
802.11a 5240 Ant0 0.31 15.16 30 19.16 Pass
802.11n
(HT20) 5180 Ant0 0.55 16.12 30 20.12 Pass
802.11n
(HT20) 5200 Ant0 0.16 16.20 30 20.20 Pass
802.11n
(HT20) 5240 Ant0 0.28 15.72 30 19.72 Pass
802.11n
(HT40) 5190 Ant0 0.70 15.59 30 19.59 Pass
802.11n
(HT40) 5230 Ant0 0.64 15.45 30 19.45 Pass
802.11ac
(VHTS0) 5210 Ant0 2.61 18.10 30 22.10 Pass

4.2 Test Plots
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5. AVGSA Power Spectral Density

5.1 Test Data

U-NII-1 AVGSA Power Spectral Density

Test
Mode Frequency Ant Duty Cycle PSD (dBm) | RBW (kHz) | Limit (dBm) Result
Factor (dB)
(MHz)
802.11a 5180 Ant0 0.12 -0.660 1000 17 Pass
802.11a 5200 AntO 0.39 0.084 1000 17 Pass
802.11a 5240 Ant0 0.31 -0.619 1000 17 Pass
802.11n
(HT20) 5180 Ant0 0.55 0.157 1000 17 Pass
802.11n
(HT20) 5200 Ant0 0.16 -0.200 1000 17 Pass
802.11n
(HT20) 5240 Ant0 0.28 -0.221 1000 17 Pass
802.11n
(HT40) 5190 AntO 0.70 -3.390 1000 17 Pass
802.11n
(HT40) 5230 AntO 0.64 -4.005 1000 17 Pass
802.11ac
(VHTS0) 5210 Ant0 2.61 -4.540 1000 17 Pass

5.2 Test Plots
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